
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

SAN FRANCISCO BAY REGION 

 

 

ORDER NO. R2-2013-xxxx  

 

WATER RECYCLING REQUIREMENTS FOR: 

 

RUSSELL CITY ENERGY COMPANY LLC, AND  

RUSSELL CITY ENERGY CENTER RECYCLED WATER FACILITY, 

HAYWARD, ALAMEDA COUNTY 

 

The California Regional Water Quality Control Board, San Francisco Bay Region, (Water 

Board) finds that: 

 

1. Discharger and Facility 

 The Russell City Energy Company LLC owns and operates the Russell City Energy 

Center, an electrical generation power plant project located at 3862 Depot Road in 

Hayward, Alameda County. The Russell City Energy Center will produce disinfected 

tertiary recycled water at the Russell City Energy Center Recycled Water Facility 

(Recycled Water Facility) and use the water at the Russell City Energy Center.  

 

 The Discharger is Russell City Energy Company LLC, a project-specific limited 

liability corporation that is 75 percent owned indirectly by Calpine Corporation and 

25 percent owned by Aircraft Services Corporation, which is an indirect subsidiary of 

General Electric Capital Corporation.  

 

 The Facility, as referred to herein, consists of the Recycled Water Facility, the Russell 

City Energy Center, and all water distribution and use areas. The Facility property is 

18.8 acres in total area and consists of four adjacent tax parcels, either owned or 

leased by the Discharger. The Discharger is responsible for the entire Facility 

property. 

 

2. Reason for Action 

 The Discharger has proposed to construct and operate the Recycled Water Facility to 

produce disinfected tertiary recycled water and to use this water for power plant 

cooling tower water and for drip irrigation of landscape plants. The recycled water 

production, distribution and use will be at the Facility under the Discharger's control.  

 

 This production and use of recycled water is subject to regulation under water 

reclamation (recycling) requirements prescribed by the Water Board in accordance 

with Water Code section 13523.  

 

 The production and use of recycled water are anticipated to begin in 2013. 

 

3. History 

 This is a new facility. The Water Board has not previously considered or permitted 

this facility.  



Russell City Energy Center Recycled Water  Order No. R2-2013-xxxx 
Hayward, Alameda County p. 2 of 14 
 

4. Report of Waste Discharge 

 Calpine Corporation, on behalf of the Discharger, filed a Report of Waste Discharge 

for this recycled water project on January 17, 2012, and additional information on 

July 20, 2012. The complete Report of Waste Discharge includes  

a. The Discharger's letter to the Water Board dated January 12, 2012;  

b.  The Discharger's completed application form, State Form 200, signature-dated 

January 12, 2012;  

c. The Discharger's engineering report dated November 11, 2011 (Engineering Report);  

d. The California Energy Commission decision authorizing the power plant project 

dated October 2007, CEC-800-2007-003-CMF (01-AFC-7C); and 

 e.  The California Department of Public Health (CDPH) letter to the Water Board 

dated July 20, 2012, commenting on and approving the Engineering Report. 

 

5. Facility and Discharge Location  

The Facility is located at 3862 Depot Road, Hayward, Alameda County, California. All 

discharges subject to this Order occur at the Facility. The Facility property is located south of 

Depot Road and north and northwest of the adjacent Hayward Water Pollution Control Facility 

property. The area is zoned for industrial use. Adjacent land uses are industrial and 

commercial. A location map is Attachment 1 of this Order.  

 

Regulation of Recycled Water 

 

6. California Code of Regulations Title 22 Water Recycling Criteria, California 

Department of Public Health, and Water Board  

 Criteria for recycled water production and use have been established and codified as 

California Code of Regulations, title 22, sections 60301 et seq. (Title 22 Water 

Recycling Criteria). The current Title 22 Water Recycling Criteria were adopted on 

December 2, 2000, and became effective March 20, 2001. The Title 22 Water 

Recycling Criteria are implemented through engineering report review and approval 

by CDPH and through water recycling requirements by the Water Board. 

  

 This Order implements applicable Title 22 Water Recycling Criteria. 

 

7. Water Recycling Requirements 

 The Water Board has the authority and responsibility to prescribe water recycling 

requirements for water that is used as recycled water, after consultation with and 

receipt of recommendations from CDPH, pursuant to Water Code section 13523. 

These water recycling requirements comply with Water Code section 13523 and the 

current Title 22 Water Recycling Criteria. The Water Board has consulted with CDPH 

and received written comments. This Order includes requirements that address and 

implement all CDPH comments and recommendations.   

 

For purposes of this Order, "recycled water" as defined in Water Code section 13050 and 

"reclaimed water" as used in Water Code section 13523 are synonymous and refer to treated 

wastewater suitable for reuse. Similarly, the terms "recycling" and "reclamation" are used 

interchangeably to refer to production, distribution and use of recycled water. 

 



Russell City Energy Center Recycled Water  Order No. R2-2013-xxxx 
Hayward, Alameda County p. 3 of 14 
 

8. Engineering Report 

 An engineering report is required to be prepared and submitted to CDPH for review, 

comment and approval for any proposed production or use of recycled water.  (Cal. 

Code Regs., title 22, § 60323.)  

 

 The Discharger submitted the Engineering Report to CDPH as required.  CDPH found 

the report acceptable and provided written comments to the Water Board by letter 

dated July 20, 2012. The Engineering Report and CDPH comment letter are part of 

the complete Report of Waste Discharge for the project.  

 

Recycled Water 

 

9. Recycled Water Uses 

 The recycled water uses are industrial cooling in a cooling tower at the Russell City 

Energy Center power plant, and irrigation of landscape plants by drip irrigation within 

the Facility property. These uses require recycled water that meets the quality 

standards for disinfected tertiary recycled water established in Title 22 Water 

Recycling Criteria sections 60301.230 and 60301.320, and associated criteria for use 

of disinfected tertiary recycled water established in Title 22 Water Recycling Criteria 

section 60310. 

 

10. Recycled Water Quality -  Disinfected Tertiary Recycled Water 

 The Discharger will produce and use disinfected tertiary recycled water as defined in 

Title 22 Water Recycling Criteria section 60301.230. The Recycled Water Facility 

source water is disinfected secondary treated effluent from the City of Hayward Water 

Pollution Control Facility. The Recycled Water Facility treatment process includes 

oxidation, clarification, filtration and disinfection. The treatment process complies 

with the criteria for disinfected tertiary recycled water given in Title 22 Water 

Recycling Criteria sections 60301.230 and 60301.320. 

 

11. Recycled Water Quality - Design Water Quality Characteristics 

 The design quality of the recycled water is presented in Tables 1 and 2. 

 

 Table 1 - Recycled Water Quality - Title 22 Water Recycling Criteria Requirements 

 

Parameter Measure Design Quality    .  

Turbidity Average    2 NTU, average over a 24 hour period    

Turbidity Maximum     5 NTU, no more than 72 minutes in 24 hours  

Turbidity Maximum  10 NTU, at any time 

Disinfection CT Minimum 450 mg-min/L 

Modal Contact Time Minimum   90 minutes 

Total Coliform  Median-7 2.2 MPN/100 ml, or less 

Total Coliform Maximum   23 MPN/100 ml, one sample in 30 days 

Total Coliform Maximum 240 MPN/100 ml, any sample  

 

 



Russell City Energy Center Recycled Water  Order No. R2-2013-xxxx 
Hayward, Alameda County p. 4 of 14 
 

 Table 2 - Recycled Water Quality - Conventional Water Quality Parameters 

 

Parameter Measure Design Quality   

Dissolved Oxygen Minimum      1.0 mg/L 

Biochemical Oxygen Demand Maximum    10 mg/L 

Total Suspended Solids Maximum 10 mg/L  

Total Dissolved Solid  Maximum 700 mg/L 

Total Nitrogen  Average 30  mg/L 

 

Abbreviations for Tables 1 and 2: 

NTU Nephelometric Turbidity Units 

CT  A parameter whose value is the mathematical product of total chlorine 

residual concentration in mg/L and modal contact time in minutes 

mg-min/L  Milligram-minutes per Liter, the units for CT values  

mg/L Milligrams per Liter  

MPN/100 ml  Most Probable Number per 100 milliliters 

Median-7  Median value of test results from 7 consecutive most recent samples  

 

12. Recycled Water Use Quantity  

The planned recycled water use at the Facility is an average daily flow of 1.56 million gallons 

per day (mgd) and a total of 569.4 million gallons per year. Of this, the quantity planned for 

landscape irrigation is 1,090 gallons per day as an average daily flow, or 397,850 gallons per 

year, or 0.07 percent of projected total annual flow.    

 

The Recycled Water Facility peak flow has a design peak production rate of 3,500 gallons per 

minute (equivalent to 5.04 mgd). The maximum daily water demand is approximately 2,413 

gallons per minute (equivalent to 3.47 mgd). The Recycled Water Facility provides a capacity 

margin of about 45 percent relative to projected peak demand.   

 

13. Recycled Water Use Areas 

The recycled water use areas are the Russell City Energy Center power plant cooling water 

system and the Facility landscape irrigation system and areas irrigated with recycled water.    

 

14. Recycled Water Producer, Distributor and User 

The Discharger is the producer, distributor and user of recycled water for this project.   

 

Recycled Water Treatment Process and Compliance with Applicable Criteria 

 

15. Recycled Water Facility Treatment Process 

The Recycled Water Facility treats disinfected secondary treated effluent from the Hayward 

Water Pollution Control Facility to produce disinfected tertiary recycled water. The Recycled 

Water Facility treatment process includes clarification by means of a Parkson Lamina Gravity 

Separator system, filtration by a Parkson-Dynasand Filtration system, and disinfection by 

chlorination and chlorine contact chambers.  

 

a. Influent and Parallel Treatment Trains 

Recycled Water Facility influent is disinfected secondary treated effluent from the 



Russell City Energy Center Recycled Water  Order No. R2-2013-xxxx 
Hayward, Alameda County p. 5 of 14 
 

Hayward Water Pollution Control Facility with an average turbidity of 17 NTU.  This 

influent water is pumped by three pumps from a wet well to the Recycled Water Facility 

where the flow is divided into two parallel treatment trains for tertiary treatment.  Each 

train includes one Parkson Lamella Gravity Separator followed by one Parkson-Dynasand 

Filtration and Disinfection system. The design flow capacity is 2.52 mgd for each train.   

 

b. Clarification 

The Lamella Gravity Separator treatment system provides required coagulation, 

flocculation, and clarification utilizing incline plates to settle solids. Sodium hypochlorite 

and ferric chloride (coagulants) are added and mixed by a variable speed mixer to form 

floc.  The recycled water enters the clarifier and flows downward through the inlet chamber 

in the center of the unit and enters the plates through the side-entry plate slots.  As the 

liquid flows upward, the solids settle on the inclined, parallel plates and slide into the 

sludge hopper at the bottom. The clarified effluent water leaves the plate assembly through 

the weirs at the top. Effluent turbidity is expected to be less than 5 NTU prior to filtration 

treatment. 

 

c. Filtration 

The effluent from the Clarifier flows into the Parkson-Dynasand Filtration system for its 

respective treatment train. The proprietary Parkson-Dynasand Filtration system utilizes a 

continuous backwash process. Each filtration module at this facility has four filter cells. 

The influent enters each module and is distributed among the four filter cells with the flow 

entering each filter cell from the bottom and flowing upward through the sand bed and 

exiting at the top of the cell. The sand in these filter cells is continuously turned over as 

sand from the bottom of the bed is washed with compressed air and re-deposited back on 

top of the bed.  

 

 The Parkson-Dynasand Filtration system is an acceptable filtration treatment technology 

for meeting the filtration performance criteria required for tertiary treated recycled water in 

accordance with the CDPH's Treatment Technology Report for Recycled Water, dated 

December 2009.  The design filtration rate is 4.225 gallons per minute per square foot. The 

filters are designed to produce filtered water turbidities of less than 2 NTU.  The design 

filtration rate and the expected finished water turbidities comply with the criteria for 

filtered wastewater given in Title 22 Water Recycling Criteria section 60301.320.  

 

d. Disinfection 

Disinfection is provided by chlorination and contact time. Following filtration, effluent 

from the two filtration trains is combined and this filtered water then flows to the 

disinfectant mixing units. The filtered water is mixed with sodium hypochlorite disinfectant 

in two mixers installed in series upstream of the contact basins. After mixing, the flow is 

again divided and then distributed to one of two chlorine contact basins. 

 

The two chlorine contact basins are essentially identical but independent units, constructed 

side by side, but hydraulically separate and operated in parallel. Each basin has a serpentine 

flow path with extensive baffling in order to approach plug flow conditions.  Each basin 

provides 90 minutes modal chlorine contact time and minimum design CT value of 450 

mg-min/L. The disinfection process complies with the criteria for disinfection of tertiary 



Russell City Energy Center Recycled Water  Order No. R2-2013-xxxx 
Hayward, Alameda County p. 6 of 14 
 

recycled water given in Title 22 Water Recycling Criteria section 60301.230. Upstream of 

the chlorine contact basins, two mixers installed in series mix the disinfectant, sodium 

hypochlorite, with filtered water.   

 

16. Cooling Tower Design Requirements  

The cooling tower will have high efficiency drift eliminators designed to limit drift to 0.0005 

percent of the circulations water flow.  Chlorine dioxide will be the primary biocide to 

minimize the growth of Legionella and other microorganisms in the cooling system 

recirculation water.  This complies with the criteria for cooling tower design given in Title 22 

Water Recycling Criteria section 60306(c). 

 

17. Sampling and Analysis Requirements for Turbidity, CT and Total Coliform 

An on-line turbidimeter and analyzer will continuously measure and record the combined 

filtered effluent.  A composite sampler will take samples of the recycled water after 

disinfection to monitor and record CT continuously and collect Total Coliform samples daily.  

This complies with the criteria for Sampling and Analysis for disinfected tertiary recycled 

water given in Title 22 Water Recycling Criteria section 60321. 

  

18. Operators and Employee Training 

The Recycled Water Facility will be operated and maintained by state-certified Wastewater 

Treatment Operators (Operators) of appropriate grade. The Discharger will use three Operators 

on a full-time basis to operate the Recycled Water Facility. At present, this crew of Operators 

includes one each of certification Grade 3, 2 and 1. The Grade 3 Operator is working toward 

Grade 4 certification.  

The Grade 3 Operator is also being trained to be the Russell City Energy Center Use Area 